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amranas. FCC RF Test Report Report No. : FG460508J

Software Version: 23.06.1602

FR1 N77 UL MIMO(Ant4+6)-Ant6

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation Verdict Environment
Band (kHz) (MHz) (MHz) (ppm)
77 30 20 656000  3840.0 nggf("\" 51@0  -0.0037  PASS NV
77 30 20 656000  3840.0 nggf("\" 51@0  -0.0014  PASS LV
77 30 20 656000  3840.0 C'ZSEEM 51@0 00008  PASS HV
77 30 20 656000  3840.0 C'ZSEEM 51@0 00022  PASS 30T
77 30 20 656000  3840.0 CZ‘S&EM 51@0  -0.0006  PASS -20°C
77 30 20 656000  3840.0 CZ‘S&EM 51@0 00034  PASS -10C
77 30 20 656000  3840.0 C'ZSEEM 51@0 00041  PASS e
77 30 20 656000  3840.0 C'ZSEEM 51@0  -0.0037  PASS 10C
77 30 20 656000  3840.0 CZ‘S&EM 51@0  -00022  PASS 20°C
77 30 20 656000  3840.0 CFSSQEM 51@0  -0.0038  PASS 30C
77 30 20 656000  3840.0 CgSgEM 51@0  -0.0021  PASS 40°C
77 30 20 656000  3840.0 CgSgEM 51@0 00016  PASS 50°C
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
77 30 20 656000 3840.0 CP-OFDM 51@0 7.14 13 PASS
QPSK
77 30 20 656000 3840.0 CP-OFDM 1@0 7.04 13 PASS
QPSK
CP-OFDM
77 30 20 656000 3840.0 16 OAM 51@0 7.04 13 PASS
CP-OFDM
77 30 20 656000 3840.0 16 OAM 1@0 8.26 13 PASS
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
77 30 20 656000 38400  CP-OFDM 51@0 18.181 19.3
QPSK
CP-OFDM
77 30 20 656000 3840.0 16 oAM 51@0 18.252 18.94
CP-OFDM
77 30 20 656000 3840.0 & oA 51@0 18.222 19.26
CP-OFDM
77 30 20 656000 3840.0 256 oAV 51@0 18.227 19.11
77 30 30 656000 38400  CP-OFDM 78@0 27.792 29.43
QPSK
CP-OFDM
77 30 30 656000 3840.0 16 onM 78@0 27.812 29.15
CP-OFDM
77 30 30 656000 3840.0 51 OAM 78@0 27.851 28.96
CP-OFDM
77 30 30 656000 3840.0 256 AN 78@0 27.879 29.09
77 30 40 656000 38400  CPOFDM  156@0 37.835 39.25
QPSK
CP-OFDM
77 30 40 656000 3840.0 16 oAM 106@0 37.855 39.27
CP-OFDM
77 30 40 656000 3840.0 51 OAM 106@0 37.824 39.28
CP-OFDM
77 30 40 656000 3840.0 256 AN 106@0 37.734 39.25
77 30 50 656000 38400  CPOFDM  133@0 47.473 49.05
QPSK
CP-OFDM
77 30 50 656000 3840.0 16 oAM 133@0 47.254 48.98
CP-OFDM
77 30 50 656000 3840.0 61 A 133@0 47582 49.17
CP-OFDM
77 30 50 656000 3840.0 256 AN 133@0 47.631 49.01
77 30 60 656000 3ga0.0  CPOFDM @0 57.928 59.66
QPSK
CP-OFDM
77 30 60 656000 3840.0 16 oAM 162@0 57.896 59.67
CP-OFDM
77 30 60 656000 3840.0 51 A 162@0 57.84 59.66
CP-OFDM
77 30 60 656000 3840.0 356 QAN 162@0 57.854 59.64
77 30 70 656000 38400  CPOFDM  189@0 67.34 69.62
QPSK
CP-OFDM
77 30 70 656000 3840.0 16 oA 189@0 67.527 69.77
CP-OFDM
77 30 70 656000 3840.0 5 A 189@0 67.483 69.68
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77 30 70 656000 3840.0 ggéoQFE,\“A" 189@0 67.552 69.64
77 30 80 656000 3840.0 CF(SSEEM 217@0 77.465 79.94
77 30 80 656000 3840.0 Cfé%';?w"" 217@0 77.533 79.93
77 30 80 656000 3840.0 C&%’Z‘?AM 217@0 775 80.01
77 30 80 656000 3840.0 ggéoQFE,\“A" 217@0 77.656 79.89
77 30 90 656000 3840.0 CF(SSEEM 245@0 87.486 90.14
77 30 90 656000 3840.0 Cfé%';%l"" 245@0 87.638 90.23
77 30 90 656000 3840.0 C&%’Z?AM 245@0 87.761 90.29
77 30 90 656000 3840.0 g';éogf,\'x' 245@0 87.546 90.27
77 30 100 656000 3840.0 C'ZS;EM 273@0 97.208 100.4
77 30 100 656000 3840.0 CE%;?AM 273@0 97.633 100.5
77 30 100 656000 3840.0 C&%’Z?AM 273@0 97.386 100.4
77 30 100 656000 3840.0 g';éogf,\'x' 273@0 97.521 1005
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Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
77 30 20 647334 371001 CF(’Q‘S;?M 1@0 see graph
77 30 20 647334 3710.01 CFSSEEM 1@0 seegraph  PASS
77 30 20 647334 3710.01 CF(’?‘SEEM 1@0 seegraph  PASS
77 30 20 647334 371001 Cfégi',\jﬂ'\" 1@0 see graph
77 30 20 647334 3710.01 Clpégiﬁ"" 1@0 seegraph  PASS
77 30 20 647334 371001 Cfégm"" 1@0 seegraph  PASS
77 30 20 656000 3840.0 CPQSEEM 1@0 see graph
77 30 20 656000 3840.0 CZ‘S&E M 1@0 seegraph  PASS
77 30 20 656000 3840.0 C'ZSQEM 1@0 seegraph  PASS
77 30 20 656000 3840.0 ClpegiﬁM 1@0 see graph
77 30 20 656000 3840.0 Cfégm“" 1@0 seegraph  PASS
77 30 20 656000 3840.0 Cfégm“" 1@0 seegraph  PASS
77 30 20 664666  3969.99 CFSSQEM 1@0 see graph
77 30 20 664666  3969.99 CF(’?'S;E(’M 1@0 seegraph  PASS
77 30 20 664666 3969.99 CF(’?'SEEM 1@0 see graph PASS
77 30 20 664666  3969.99 Cfégm“" 1@0 see graph
77 30 20 664666  3969.99 Cfégm“" 1@0 seegraph  PASS
77 30 20 664666  3969.99 Cfégm“" 1@0 seegraph  PASS
77 30 60 648668  3730.02 CF(’?'SEEM 1@0 see graph
77 30 60 648668 373002 CFSSEEM 1@0 seegraph  PASS
Sporton International Inc. (Kunshan) Page Number 1 A3-14 of A-32
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77 30 60 648668 3730.02 CFSSEEM 1@0 seegraph  PASS
77 30 60 648668  3730.02 Cfégiﬁ"" 1@0 see graph
77 30 60 648668  3730.02 Cfégm"" 1@0 seegraph  PASS
77 30 60 648668 3730.02 Cfégiﬁ“" 1@0 seegraph  PASS
77 30 60 656000 3840.0 CF(’Q‘S;EM 1@0 see graph
77 30 60 656000 3840.0 CFSSEEM 1@0 seegraph  PASS
77 30 60 656000 3840.0 CZ‘S&E M 1@0 seegraph  PASS
77 30 60 656000 3840.0 Clpégi',\aﬂ"" 1@0 see graph
77 30 60 656000 3840.0 Clpégiﬁ"" 1@0 seegraph  PASS
77 30 60 656000 3840.0 Cfégi',\jﬂ'\" 1@0 seegraph  PASS
77 30 60 663332  3949.98 C'ZSEEM 1@0 see graph
77 30 60 663332 3049.98 CZ‘S&E M 1@0 seegraph  PASS
77 30 60 663332  3949.98 nggf(""' 1@0 seegraph  PASS
77 30 60 663332 3949.98 Cfégm"" 1@0 see graph
77 30 60 663332 394998 Cfégm“" 1@0 seegraph  PASS
77 30 60 663332  3949.98 Cfégilt\’ﬂ"" 1@0 seegraph  PASS
77 30 100 651000 3751.0 CFSSQEM 1@0 see graph
77 30 100 651000 3751.0 nggf(""' 1@0 seegraph  PASS
77 30 100 651000 3751.0 CF(SSEEM 1@0 seegraph  PASS
77 30 100 651000 3751.0 Cfégz\jﬂ"" 1@0 see graph
77 30 100 651000 3751.0 Cfégil,\)/l"" 1@0 seegraph  PASS
77 30 100 651000 3751.0 Cfégm“" 1@0 seegraph  PASS
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77 30 100 656000 3840.0 CFSS;?“" 1@0 see graph
77 30 100 656000 3840.0 CF(’?‘SEEM 1@0 seegraph  PASS
77 30 100 656000 3840.0 CF(SS;?M 1@0 seegraph  PASS
77 30 100 656000 3840.0 Cfégm“" 1@0 see graph
77 30 100 656000 3840.0 Cfégi‘,\)/l“" 1@0 seegraph  PASS
77 30 100 656000 3840.0 Cfégm“" 1@0 seegraph  PASS
77 30 100 662000 3930.0 CF(SS;? M 1@0 see graph
77 30 100 662000 3930.0 C'ZS;EM 1@0 seegraph  PASS
77 30 100 662000 3930.0 C'SSEEM 1@0 seegraph  PASS
77 30 100 662000 3930.0 Cfégi',\jﬂ'\" 1@0 see graph
77 30 100 662000 3930.0 Clpégiﬁ"" 1@0 seegraph  PASS
77 30 100 662000 3930.0 Cfégi',\jﬂ'\" 1@0 seegraph  PASS
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Conducted Band Edge

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

77 30 20 647334 3710.01 CFSSEEM 1@0 seegraph  PASS
CP-OFDM

77 30 20 647334 371001 TooAM 1@0 seegraph  PASS

77 30 20 647334 3710.01 CF(’?‘SS?M 51@0  seegraph  PASS
CP-OFDM

77 30 20 647334 371001 Toon 51@0  seegraph  PASS

77 30 20 664666  3969.99 C%‘g’gEM 1@51  seegraph  PASS
CP-OFDM

77 30 20 664666  3969.99 Toonm 1@51  seegraph  PASS

77 30 20 664666  3969.99 CZ‘S&E M 51@0  seegraph  PASS
CP-OFDM

77 30 20 664666  3969.99 ToOAM 51@0  seegraph  PASS

77 30 60 648668 373002 CZ‘S&E M 1@0 seegraph  PASS
CP-OFDM

77 30 60 648668 373002 TooAM 1@0 seegraph  PASS

77 30 60 648668 373002 CZ‘S&E M 162@0  seegraph  PASS
CP-OFDM

77 30 60 648668 373002 TooAM 162@0  seegraph  PASS

77 30 60 663332 3049.98 CZ‘S&E M 1@161  seegraph  PASS
CP-OFDM

77 30 60 663332 3049.98 ToOAM 1@161  seegraph  PASS

77 30 60 663332 3049.98 CZ‘S&E M 162@0  seegraph  PASS
CP-OFDM

77 30 60 663332 3049.98 TooAM 162@0  seegraph  PASS

77 30 100 651000 3751.0 CFSSEEM 1@0 seegraph  PASS
CP-OFDM

77 30 100 651000 3751.0 TooAm 1@0 seegraph  PASS

77 30 100 651000 3751.0 nggEM 273@0  seegraph  PASS
CP-OFDM

77 30 100 651000 3751.0 TooM 273@0  seegraph  PASS

77 30 100 662000 3930.0 nggEM 1@272  seegraph  PASS
CP-OFDM

77 30 100 662000 3930.0 ToonM 1@272  seegraph  PASS

77 30 100 662000 3930.0 nggEM 273@0  seegraph  PASS
CP-OFDM

77 30 100 662000 3930.0 ToonM 273@0  seegraph  PASS
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